ADJUSTABLE AB BENCH

Assembly Guide

VERSION: XAAB-101 PARYT #: 5547701-A



ITEM| QTY|PART NO |DESCRIPTION ITEM| QTY|PART NO |DESCRIPTION
1 1/55225PA |PTD ASSY, AAB BASE 12| 10/2001301 |WASHER, FLAT 1/2 SAE ST ZN
2 1/55230PA |PTD ASSY, FRONT LEG 13 1|5524401 |ASSY, AAB PAD ADJUST
3 4/2003001 |WASHER, 1/2" SAE CURVED 14 1/2005821 |BOLT, 1/2-13 X 5-1/2" (140mm) SOCKET HEAD
4 2|2005819 |BOLT, 1/2-13 X 5" (127mm) SOCKET HEAD 15 1/2005816 |BOLT, 1/2-13 X 4-1/4" (108mm) SOCKET HEAD
5 7/2001401 |NUT, 1/2-13 LK ST ZN 16 1|55257PA |PTD ASSY, AAB KNEE SUPPORT
6 1/5408201 |PAD, BACK 17 22005810 |BOLT, 1/2-13 X 2-3/4" (70mm) SOCKET HEAD
7 1/55236PA |PTD ASSY, AAB BENCH 18 1/5454901 |PAD, TAPPERED SEAT
8 5/2001101 |WASHER, FLAT 3/8 SAE ST ZN 19 4/5508601 |PAD, ROLLER
9 112009404 |BOLT, 3/8-16 X 1-1/4" (32mm) ST HT SOCKET HEAD W/NP| 20 4/5508701 |CAP, ROLLER PAD END
10 4/2009410 |BOLT, 3/8-16 X 2-3/4" (70mm) ST HT SOCKET HEAD W/NP| 21 42008503 |BOLT, 3/8-16 X 1" (25mm) FLAT HEAD W/NP
11 112005824 |BOLT, 1/2-13 X 6-1/4" (159mm) SOCKET HEAD
STEP 1

SECURELY tighten all bolt connections.

(4)1/2 X 5" (127mm)

10

o
1

20 30

o rrrp
2 3 5

4
40 50 60 70 80 90 100 110 120

130
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

6
150 160

III‘I
7

170 180 190 200

PAGE 2



STEP 2

3I8 X 1-1/4" (32mm) W/NP

(10)3/8 X 2-3/4" (70mm) W/NP

SECURELY tighten all bolt connections.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

PAGE 3



STEP 3

1/2 X 6-1/4" (159mm)(11)

SECURELY tighten all bolt connections.
I [T ] ‘ [T ] ‘ [T ] ‘ [T ] ‘ [T ] ‘ [T ] ‘ [T ] ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b PAGE 4




STEP 4

@1/2 X 4-1/4" (108mm)

(14)1/2 X 5-1/2" (140mm)

SECURELY tighten all bolt connections.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b PAGE 5




STEP 5

—\

(17)1/2 X 2-3/4" (70mm)

SECURELY tighten all bolt connections.

I [T 1 [T 1 [T 1 [T 1 1 1 [T 1 1 1 I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

PAGE 6



STEP 6

(10)3/8 X 2-3/4" (70mm) W/NP

SECURELY tighten all bolt connections.

6
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

I R A A A O A Y N R Y A B
1 2 3 4 5 7

PAGE 7



STEP 7

SECURELY tighten all bolt connections.

21)3/8-16 X 1" (25mm) W/INP

I [T 1 [T 1 [T 1 [T 1 1 1 [T 1 1 1 I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

PAGE 8



	Cover
	Drawing View1

	Step 1
	Drawing View2

	Step 2
	Drawing View9

	Step 3
	Drawing View10

	Step 4
	Drawing View11

	Step 5
	Drawing View12

	Step 6
	Drawing View6

	Step 7
	Drawing View13


